B % 5 B =

Instruction Manual

EF R DEE
TOP GATHERING

T1G3

AZF8518 G

ORI, FEGEBHEWEITWEE
EFTEILHNHESTEVNET,
AMBDOERICH - TIE, DURRHARE
BEFETRHAWCEE, ABE L CHERRL
THSIELL BEWSEE L,

o, BRMICLoEIE. BEWILS
ADWDOTHERENBEZAIBELTL

Thank you for_ having purchased the
TG3 device.

Before using your TG3 device, please
read the instruction manual and
understand the contents well.

After reading the instruction manual,

please keep it in a location where it
is easily accessible to the operator.

J

N VAMATO SEWING MAGHINE MFG. CO,LTD



Installing T G 3 device

1. Where to install separator

1-1 Height of separator supporting shaft

Place the the separator supporting shaft@ to the
position where its lower surface is 11 - 11.5 mm
higher from the upper surface of the stitch plate@.

1-2 Front-and-rear position of separator

Adjust the front-and-rear position of the separator so

that the distance from the center of the needle hole

to the point of the separator is 0 - 1.0 mm.

Note: “The center of the needle hole” means the hole
for the needle for double chainstitch.

1-3 Left-and-right position of separator

Place the separator to the position where the distance
from the right side of the top feed to that of the
separator is 1.6 mm.

At this moment, make sure that the cord groove on the
bottom of the presser foot and that on the lower side
of the separator are in the same line. Check this by
passing a cord actually.

i
<y

\\\E;l - 11.5 mm

top feed

separator

cord groove stitch plate




2. Adjusting separator lifting lever

(1)Loosen the two screws@ on the separator lifting
shaft lever®.

(2)Attach the separator lifting shaft® to the
separator presser® while keeping the distance
between the separator’s lower surface and stitch
plate surface about 2 mm.

(3)Tighten the separator lifting shaft lever® and the
separator lifting lever® securely with the screws@
while keeping the separator lifting lever in its
lowest position.

2 mm

3. Position of fabric guide
(1)Left-and-right position
Loosen the screw® and adjust the position of the fabric guide so that the end
of the cord and the cord groove of the separator are in the same line.
(2)Front-and-rear and up—and-down position
Place the fabric guide as close as possible to the separator. At this moment,
make sure that the guide does not touch the separator.
Loosen the screw® and adjust the front-and-rear position.
Loosen the screw® and adjust the up—and-down position.

separator fabric guide

4. Adjusting gathering amount

Set the top feed differential lever(@ to the proper
position.




]
TG3 DEVICE(1)




TG3 DEVICE(1)
1N

TG3&E (1)

1

RefNo Parts No. Description = % Amt.Req
1 2129931 TG3 Device, Complete Set TG EB () ]
2 2121048 Connecting Plate{Short) ISR (R 1
. b o ScrewMa-0F X&) T TR my .
4 100007 Nut Tk 3
5 2101241 Connecting Lever BRI 1
6 170031 Screw(M5-08 x 84) 1F& v
7 100002 CNut Fuk I
8 2101242 Connecting Lever Bracket BRAR LN & 1
9 110047 Screw(M4-07 x 10) Y 5
10 2121052 Lifting Shaft Return Spring LS BYEMEL /R 1
11 170007 Screw(M3-05 x 256) R 1
12 2101244 Connecting Plate{Long) HiER(R) 1
13 2101259 Separator Lifting Shaft Lever 7Y BTEY Wb~ 1
14 160007 Screw(M4-07 x 4) I -
15 2121047 S Separator Lifting Shaft Holder EIL—5BT#=T O
16 0034505 Collar(6 X 12 % 7mm) H7— |y
17 001459 Screw(9/64-40 x 3) = 2
18 2121046 " Separator Lifting Shaft ERAL-S BTN 1
148 2121084 Separator Basement, C. Set TR L - BT S(3) 1
20 2121080 Separator Bracket YRR i
21004541 Screw(f/32-32 % 7) & 1
22 000621 Conical Spring Washer M/ w it 2
23 000355 Loek Nut Ovosyhk T2
24 0022435 Positioning Pin EHE 1
25 0022436  Positioning Pin Holder Spring Ehal s FWAEY 1
26 001196 Screw(1/8-44 X 6) il 7 1
27 2121042 Separator Holder P WETE = 1
28 31005618 Separator Holder Stop Abwi ]
26 110002 Screw{M3-05 x 5) ET 2R 1
30 2121044 Separator Presser L —F#ET 1
31 004540 Screw(7/32-32 % 28) =¥ T
32 0068244 Separator Press Spring AL —FBIIE 1
33 000663 Washer RS 2
34 008000 Screw(9/64-40 x 5.7) xR i
35 340022 Knock Pin dypEy ]
36 2127043 " Separator Lever ERLF LIt~ 1
37 2121041 Separator Supporting Shaft 1z /8L — 4 Rl {d T
38 2161022 Folder Support(Rear) ERA(E) 1
39 007006 Screw(9/64-40 X 4) i ) 4
40 2161021 Folder Support{Front) EREGD | 4 i
41 110008 Seraw(M4-0.7 X B) fl= o
42 009779 Screw(M3-05 % 6) Ry 2
43 - 000533 ~ Washer o 2y ik - o 2

AZFBRTASTGI



2
T63 DEVICE(2)

AZF8518G-A4

1

AZFB518/TG3

—_—



TG3 DEVICE(2)

TGI¥E (2)

2

Ref.No Parts No. Description m % Amt. Reg
1 2127511 Presser Foot, C. Set(Ad) BT 1
2 2127602 Presser Foot Hinge BIE >y 1
3 004351 Screw(9/64-40 % 7) = ]
a4 2127603 Presser Foot Spring BTk 1
5 003637 T Screw(1/8-44 x 2.5) Lxy 2
6 21275831 Presser Foot(Front/Rear) Unt WI (5 - &) () ]
7 0026140 Presser Foot Hinge Pin e ol V] 1
8 2127604 Presser Foot Spring(Small) BIRUN 1
9 280002 Screw(3/32-56 x 24) T3 ]
10 2129052 Top Feed Dog ) ]
T AR e gt T —
12 0022981 Tape Guide Stay Shaft T=THA RE TR 1
13 110009 Screw{M4-0.7 X B) 3y i
14 0022963 Tape Guide Stay F—T7HAEXT 1
15 0022982 Tape Guide F=FHAB 1
16 003638 Screw(11/64-40 x 4) xRy 2
17 0026254 " Folder{Lite Materials){20mm) R CEYE) ]

AZFE518/TG3





